2020/7/28 https://brp--c.visualforce.com/apex/Article_Detail_Instruction_Sheet_Print?id=kA00c0000019M5I&lang=en_US#googtrans(en|en)

E
-
g PWC KIT-H5D> R X5 A
R Sea-Doo_watercraft
JOS T NES 487802621_rev2
EUREREAZEP /N : 487802621
UEZ3>HS 2
eETH 201918
MHRmE : BESAT A

CORFIAY TR, ROESZHEATEEY,

A
B8 Lk & R FZBEEER SAREN DB BRI ERUET,

AR : ERULRVE, BEFEEPEEDEESERL THELIGIRIRDIRAERUET,

DRSS, BEROIR—R> MCZEOMOERECEXRMEEE S A DFREEDH DIERERL
F 3

A
-COFY ME. BEOERETIVERICERETESNTULEY GREBRPT 1 —S—hHEF/LEERLE
9) ., IRFEESNfEIZy b (AZwv b)) Bt oI1 v MIEHeEisHTEE A
}igh®4>zh—wc?>7v—hﬁ%§m%ém\?>7b—hﬁﬂﬁﬂ%@@5:t%ﬁ%bt<
ey AN

DA TCORCOVIEE (OvoyT. ©ILIJOVIT7RF—13E) OBMDHUNIBERIGS
(F. BIFHLNWBEDEIALTSESU,

- MLOL 2 F O IR Z BT U TSTES 0N,

FN

TI> RI-—Y—mITOEBRLZEBIRDEEFIEN. COFIES — MIEFNTVDHZENHDFT. T,
Fv hOERES L. CDOFY MMIEFENTVDIERS — MESERICIERHL TSV BBERN 7Y
VZBUCER T DZHICHERINTORBMC T IR TED I LaHERLET,

i B CEENRVEE(F. ROROFEDAI T MLIOZERLU TS0,

JL—R
5.8 8.8 10.9 12.9
g | 1:8:02Nem (16:21bfe | 28402 Nem (25 +2 | 3.8+02 N'm (34 £2 | 45+0.5 N'm (40 +4
in) Ibfein) [bfein) Ibfein)
M5 | 33t02Nm(29 £2 | 5£05N'm(44 £4 | 7807 N'm(69 +6 | 9%1 Nem(80 9

Ibfein) Ibfein) Ibfein) Ibfein)

M6 75+1 Nm (66 £9 10£2 Nem (89 +18 12.8 £2.2 Nem (113 16 £2 Nem (142 £ 18

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet_Print?id=kA00c0000019M5I&lang=en_US#googtrans(en|en) 1/5


javascript:void(0)

2020/7/28

https://brp--c.visualforce.com/apex/Article_Detail_Instruction_Sheet_Print?id=kA00c0000019M5I&lang=en_US#googtrans(en|en)

Ibfein) Ibfein) + 19 Ibfein) Ibfin)
vg | 15:3%17 Nem (135 245+35 N-m(18 | 31.5+35 Nem(23 +3 | 40%5 Nem (30 +4
+ 15 Ibfein) + 3 bf-ft) Ibfeft) Ibfeft)
Mio | 29%#3 Nem(21 £2 48+6 Nem (35 +4 6129 Nem (45 +7 7327 Nem (54 £5
Ibfeft) Ibfeft) Ibfeft) Ibfeft)
1o | 52%6 Nem (38 4 85+ 10 Nem (63 +7 | 105+ 15 Nem (77 11 128 + 17 Nem (94
Ibfeft) Ibfeft) Ibfeft) + 13 Ibfeft)
Mi4 | 85%10 Nem (63 +7 135+ 15 Nem (100 170 + 20 Nem (125 200 + 25 Nem (148
Ibfeft) + 11 Ibfeft) + 15 Ibfft) + 18 Ibfeft)
Mi1g | 126214 Nom (93 10 | 20525 Nem (151 255 + 30 Nem (188 305 + 35 Nem (225
Ibfeft) + 18 Ibfeft) + 22 Ibfeft) + 26 Ibfeft)
wig | 170%20 Nem (125 273 + 32 Nem (201 330 + 25 Nem (243 413 + 47 Nem (305
+ 15 Ibfft) + 24 |bfft) + 18 Ibfeft) + 35 |bfeft)

The illustrations in this document show typical construction of the different assemblies and may not reproduce
the full detail or exact shape of the parts; however, they represent parts that have the same or similar function.

Installation time is approximately 0.75 hour.

PARTS TO BE INSTALLED

ITEM DESCRIPTION part number | QTY
P1 Amplifier 278003464 1
P2 Main Harness 278003497 1
P3 Speaker Harness 278003462 1
P4 Speaker 278003463 2
P5 Speaker Grille 278003466 2
P6 Remote Control Radio Bluetooth 278003465 1
p7 Acoustic Speaker Enclosure Ais:(‘:)(uIEjZé)speaker, amplifier and grille not 278003663 y
P8 Acoustic Speaker Enclosure Ass'y RH (speaker and grille not included) 278003664 1
P9 LH Bracket 278003489 1
P10 RH Bracket 278003518 1
P11 M6.81 X 30 Torx Screw 250001007 6

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet_Print?id=kA00c0000019M5I&lang=en_US#googtrans(en|en)

2/5



2020/7/28 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet_Print?id=kA00c0000019M5I&lang=en_US#googtrans(en|en)

NOTE: If your vehicle is equipped with a fish finder/GPS, MULTIPLE ACC HARNESS (P/N 278003684) is
required.

INSTRUCTIONS

LH side shown, the procedure is the same for both side.

Vehicle Preparation

Always disconnect battery before doing any electrical modifications. Do not place tools on

battery. Proceed exactly in this specific order:
- Disconnect black cable (-) first.

- Disconnect red cable (+) after.
- Secure battery by covering poles with isolating material.

When routing or installing harness ensure the harness does not come into contact with any

sharp edge, mobile parts and hot surfaces.
Refer to shop manual to remove:

- Seat

- Center cosmetic

- Front cosmetic

- Hood

- Lateral grid

Part Installation
Install LH bracket [P9] onto deck using two (2) M6.81 X 30 Torx screws [P11]. Tighten to specification.

1. M6.81 X 30 Torx screws [P11]
2. LH Bracket [P9]

Tightening Torque

M6.81 X 30 Torx screw [P11] 55+ 0.5 Nem (49 + 4 Ibfein)

Position acoustic speaker enclosure ass'y LH [P7] on vehicle.

Route main harness [P2] on the ventilation adaptor as shown. Connect main harness [P2], speaker harness [P3]
and vehicle harness connectors.

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet_Print?id=kA00c0000019M5I&lang=en_US#googtrans(en|en) 3/5



2020/7/28 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet_Print?id=kA00c0000019M5I&lang=en_US#googtrans(en|en)

&

1. Main harness [P2]
2. Speaker harness [P3]
3. Vehicle harness

Insert the acoustic speaker enclosure ass'y LH [P7] in position by sliding it into the support until it clips in.

e

1. This part must be clipped in to the support before securing the acoustic speaker enclosure ass'y LH [P7].

Ensure it is properly clipped by gently pulling on it.
Secure acoustic speaker enclosure ass'y LH [P7] onto LH bracket [P9] using one (1) M6.81 X 30 Torx screw

[P11]. Tighten to specification

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet_Print?id=kA00c0000019M5I&lang=en_US#googtrans(en|en) 4/5



2020/7/28 https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet_Print?id=kA00c0000019M5I&lang=en_US#googtrans(en|en)

\

1. Acoustic Speaker Enclosure Ass'y LH [P7]
2. LH Bracket [P9]
3. M6.81 X 30 Torx screw [P11]

Tightening Torque

M6.81 X 30 Torx screw [P11] 5.5+ 0.5 Nem (49 = 4 Ibfein)

Reconnect battery.
Connect RED cable (+) first then BLACK cable (-) .

Verify sound system is functioning properly.
Reinstall all removed parts.

BR/N\—RAZFEDNMBECEEY Shilc. $FRE. AR, SLUSERORAEICIEM ULV

ERERUTSIES W,

NSOV a1—F1 >0

FIRCDOWTE, >3y INZa7IILOENREI23>2BRUTIIZS0,

B2 RSAFTLEH

-

(3

AR . XAEBOERICERBMESETN3 L, BHRELSTRENBDET, LIEHDT, 4530QUR=>

DT EC10PDREISREE LD EE2HEHULET,
FIECDWTIE, ARL—SF—H+1 Ro@Eteosa>zs8B LTS,

https://brp--c.visualforce.com/apex/Atrticle_Detail_Instruction_Sheet_Print?id=kA00c0000019M5I&lang=en_US#googtrans(en|en)

5/5



